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Frequency Stability

Test Conditions FR1 n5 (QPSK) / Middle Channel Limit
BW 20MHz 2.5ppm.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0028
-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0030
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.
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5G NR n12

Peak-to-Average Ratio

Mode FR1 n12 / 15MHz / DFT-S OFDM
Mod. QPSK QPSK Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 4.23 4.55
Middle CH 4.14 4.58 PASS
Highest CH 412 5.10
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FR1 n12 /15MHz / DFT-S OFDM
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26dB Bandwidth

Mode FR1 n12: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK QPSK QPSK
Lowest CH 5.095 9.73 15.535
Middle CH 5.105 9.65 14.146
Highest CH 5.125 9.55 14.446
Sporton International (Kunshan) Inc. Page Number : A63 of A96
TEL : +86-512-57900158 Report Issued Date : Sep. 11, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : ZMOFM150NA



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416G

FR1 n12 /5MHz / DFT-S OFDM

QPSK
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FR1n12/ 10MHz / DFT-S OFDM
QPSK
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M1 704.970 MHz 12.62 dBm ndé down 9.73 MHz
TL 1 698,845 MHz -13.72 dém nda 26.00 d&
T2 1 70B.675 MHZ -13.21 dBm Q factor 72.5
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FR1 n12 /15MHz / DFT-S OFDM

QPSK
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Occupied Bandwidth

Mode FR1 n12 : 99%0OBW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 5MHz 10MHz 15MHz
Mod. QPSK QPSK QPSK 16QAM 16QAM 16QAM
Lowest CH 4.50 8.93 13.49 - -
Middle CH 451 8.95 13.43 4.49 9.27
Highest CH 4.48 8.93 13.43 - -
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FR1 n12 / 5SMHz / DFT-S OFDM
QPSK
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FR1 n12 /10MHz / DFT-S OFDM

QPSK
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FR1n12/ 15MHz / DFT-S OFDM
QPSK
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Marker
Type | Ref | Tre |
M1

X-value

| ¥-value |

Function |

Function Result |

T1 1
T2 1

705,233 MHz
7014271 MHz
714.BS36 MHZ

15,17 dBm
9.0 dem
10,36 dBm

Occ Bw

13426573427 MHz
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416G

FR1 n12 / DFT-S OFDM

16QAM / Middle Channel

5MHz

Ref Level 23.70 dém  Offset 3.70 G @ RBW 100 kHz
o Att 30ds SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
20 dém 11011 12.52 dBm|
709.09800 MHz
10 d8m oacdt o e +.485514486 MHz
T
0 dBm !
[ |
/ Y
-10d
ra \
-20 d
=0 F— g
Ay T M
S0
-60 d
-70
CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 709.098 MHz 12,52 dBm
TL 1 70524226 MHZ 7.43 dbm Occ Bw 4465514436 MHz
T2 1 709.72777 MHz 7.47 dBin

10MHz

ctrum 3 I
Ref Level 23.70 dem  Offset 3.70 GB & RBW 100 kHz
o Att 30ds SWT  37.0us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100
[0 37k Max
20 dém ETEY] 10.79 dBm)|
M 706.9410 MHz,
1 1 T Oce Bu T 9.270720271 MHZ
10 d8m (P2 O PP T TRy PPy S
0dBm
10d \
* 7 |
204d _/ i
A Ned
la
30 o W
AL by ]
40 d iad
S0
-0 d
-70
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 706.941 MHz 10.79 dBm
T1 1 702,664 MHz .39 dBm Occ Bw 9.270729271 MHz
T2 1 712.1354 MHZ 6.20 dBm

15MHz

Spectrum 'ml
Ref Level 23.70 dém _ Offset 3.70 G & RBW 300 kHz
e att 30d8  SWT 126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[@ 17K Max
20 dem Ml 12.96 dBm
”:‘ 709.5380 MHz|
10 dBm T)- o - ot el TN TP ¢ 14.085914086 MHz
Y
0 dem t |
[ \
di / |
-10 7
/ 3
20 d - I
-30 —— £
A A~
40 d
50
60 d
70
CF 707.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 700,538 MHz 12.96 dBm
TL 1 700,457 MHz 5,08 dBm Occ Bw 14085914086 MHz
T2 1 714,543 MHz 7.14 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416G

Conducted Band Edge

FR1 n12 /5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spec

Spectrum

Ref Level 22.10 dBm
SGL Count 100/100

Offset 4.10 db Mode Auto Sweep

SGL Count 100/100

Ref Level 22.10 dBm

Offset 4,10 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
teck - = | SPURIRIE CHBIEKABS_ =
SPURIOUS_|LINE_ABS l’ \ Line _$PURIOUS_] INE_ABS_| ﬂ PAES
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ods x\ \L od f \H
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/ b (\ it \
-40 dem Wm% ! -40 dBm — NU‘; N
i " k'\ , il 1 A \
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-60 dBm -60 dB = —— -
o I - i SRS B
-70 dBm -70 dem:
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
£30.000 MHz 698,900 MHz 100.000 kHz 696.89555 MHz -18.57 dBm ~6.57 dB 711.000 MHz 716.000 MHz 100.000 kHz 71567782 MHz 19.78 dém -10.22 dB
698.900 MHz 699.000 MH2 30,000 kHz £98,99745 MHz -17.62 dém -4.82 d& 716.000 MHz 716.100 MHz 30,000 kHz 716.00135 MHz -19.21 dém -6.21 dB
£99.000 MHz 704,000 MHz 100.000 kHz 69936214 MHz 20.79 dBm -9.21 d& 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -22.63 dBm -9.63 dB
i T ~ T
L JL J
Date: 13.AUG.20 04:24:43 D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr || [ Spectrum L
Ref Level 22.10 dBm  Offset 4.10 dB Mode Auto Sweep Ref Level 22.10 dBm  Offset 4.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
Hmitgheck £ | SPURIEHE CHBEKABS -
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_] INE_ABS_| PABS
10 dBm 10 dBm—
e e {W‘- it e VAN M e A
/ 4 )
ods f il \
10 dBm ‘ 10 dem T
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-20 dem }J 1|20 den --
-30 dBm! 7 -30 dB Y
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a e
— W—N‘\'\,mv'\_
50 dam 50 der ~
L wm‘w‘\’ N
60 dB e
|
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Range Low | Rangeup | RBW | Freguency | __Ppowerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -26.96 dBm -13.96 d& 711.000 MHz 716,000 MHz 100,000 kHz 71204146 MHz 7,48 dBm -22.52 dB
698.500 MHz 693.000 MHz 30.000 kHz 698.99316 MH2 -27.51 dBm -14.51 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00934 MHz -26.37 dBm -13.37 dB
£99.000 MHz 704,000 MHz 100.000 kHz £99.96154 MHz 7.63 dBm -22.37 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.12 dBm -12.12 dB
. - g
Il ( )i J « ).
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416G

FR1 n12 / 10MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

N o
corum ) (=) spectrum 7
Ref Level 22.10 dBm  Offset 4,10 dB Mode Auto Sweep Ref Level 22.10 dbm  Offset 4.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
teck 7 | SPURIRIE CHBIEKABS_ m T
BEPURIOUS INE_ABS PABS ” Lilll.’_ PURIOUS_J INE_ABS_| 1
I 10 def \
od ‘f \
-10 dem v -10 dBm Jf
SPURIOUS_LINE_ABS_ \ [ |
-20 dBm \\ -20 dem ] Y
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ey v, \
-50 dBm 50 der i
Wy, Ty
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-60 dBgn S v R LV, | | [.-6m-dBm Pt VW . ™ e
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| \*—-—-ﬁ_.._—/
-70 dBm -70 dem:
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
£30.000 MHz 698,900 MHz 100.000 kHz 696.89555 MHz -20.39 dBm -7.39 d& 706.000 MHz 716.000 MHz 100.000 kHz 71561538 MHz 19,62 dém -10.38 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99456 MHz -19.29 dBm -6.29 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00654 MHz -21.38 dBm -8.38 db
699.000 MHz 709.000 MHz 100.000 kHz 699 41459 MHz 20.60 dBr -9.40 dB 716,100 MHz 725.000 MHz 100,000 kHz 716.10445 MHz -22.69 dBm -0.69 dB
) R — — S——
Il e ( ) ) -
Date: 13.AUG.202 04:05:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru *
Ref Level 22.10 dBm  Offset 4.10 dB Mode Auto Sweep Ref Level 22.10 dBm  Offset 4.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
: ey | SPURIRIE GHBEKABS_ =
Line INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PABS
10 dBm 10 d8
P e M KL R i (YR eV dwm\'\»x Y s A Y P Py F A
0de f \ d T
10 dBm 0 dém -
SPURIOUS_LINE_ABS J k 1
-20 dem ’Jr l 20 der -
-30 dBm PN h -30 dB A
-40 dBm 40 dBm — =
P ol \
== -50 derr B
-60 dBm -60 dB
T
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Range Low | Rangeup | RBW | Freguency | __Ppowerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -29.64 dBm -16.64 d& 706.000 MHz 716,000 MHz 100,000 kHz 71118981 MHz 5.06 dBm -24.94 dB
698.500 MHz 693.000 MHz 30.000 kHz £98.99965 MH2 -30.36 dBm -17.36 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.03801 MHz -35.15 dBm -22.15 dB
£99.000 MHz 709.000 MHz 100.000 kHz 703.29071 MHz 4.85 dBm -25.15 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -32.51 dBém -19.51 dB
Y -
Il ] [ ) v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416G

FR1 n12 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

ectrum

Ref Level 23.40 dBm Offset 4.10 db

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

Offset 4,10 dB Mode Auto Sweep

02:34:

@1 AvgPwr @1 AvgPwr
20 dbifitfheck 4RE | SPURJRHE CHBEKAES AT
Line _§PURIOUS_| INE_ABS nFI;s; _$PURIOUS_LINE_ABS_| PAES q
10 dBm T \
-10 dém il 10 dB T %
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Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 701.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
£30.000 MHz 698,900 MHz 100.000 kHz 696.89555 MHz -24.85 dBm -11.85 d& 701.000 MHz 716.000 MHz 100.000 kHz 715,54296 MHz 19,56 dém -10.44 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99366 MHz -23.79 dBm -10.79 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00185 MHz -24.90 dBm -11.90 dB
£99.000 MHz 714,000 MHz 100.000 kHz 699 44206 MHz 19.66 dBm -10.34 dB 716,100 MHz 725.000 MHz 100.000 kHz 716,10445 MHz -26,33 dBm -13.33 dB
i ] iy i ] G ¥
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 23.40 dBm  Offset 4.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

oOffset 4,10 de Mode Auto Sweep

@1 AvgPwr @1 avgPwr
20 dhipilgheck. JARS W5 CHBEKBS. paks
Line _§PURIOUS_| INE_ABS IABS _$PURIOUS_| INE_ABS_| PABS
10 dBm
o dem f et e A A Pt e n VA A AN e et g, . oy el P st P o AN A ey, A
-10 dBm } \ WI]_D de ‘
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-70 dém =70 dBr
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 701.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Range Low | Rangeup | RBW | Freguency | __Ppowerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -32.17 dBm -19.17 d& 701.000 MHz 716,000 MHz 100,000 kHz 703.70480 MHz 2,72 dBm -27.28 dB
698.900 MHz 599,000 MHz 30,000 kHz 698,94830 MHz -34.58 dBm -21.58 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.03312 MHz -37.75 dBm -24.75 dB
£99.000 MHz 714,000 MHz 100.000 kHz 703.77273 MHz 3.44 dBm -26.56 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.26 deém -22.26 dB
T -r v
Il ( )i J « ).
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416G

Conducted Spurious Emission

FR1 n12 /5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum # Spectrum # o
Ref Level 0.00 dBm  Offset 4.10 d& Mode Sweep Ref Level 0.00 dém Offset 4.10 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit rr..-‘ k PABS Limit (Ilnu k PARS
dne SPURIOUS LINE ABS PABS ine SPURIOUS LINE ABS PABS
-10 & -10 A8~
| SPURIO IE_ABS_ | SPUR _LINE_ABS_
-20 dB: -20 dBm
-30 dB -30 dB
-40 de -40 dg
-50d l{ o, — [[|-s0 @ I oy, —
-
-60 dBm—H— 60 d i’
-70 dB -70 dB
-80 de; -80 der
-90 dBm:- -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -63.93 dém -50.93 d8 30.000 MHz 690.000 MHz 100,000 kHz 630,79460 MHz -65.14 dém -52.14 dB
725.000 MHz 1.000 GHz 100.000 kHz 992,44505 MHz -64.61 dBm -51.61 dB 725.000 MHz 1.000 GHz 100,000 kHz 882,82967 MHz -64.54 dBm -51.54 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.39915 GHz -43.34 dBm -30.34 d8 1.000 GHz 3.000 GHz 1,000 MHz 1.41115 GHz -43.69 dém -30.69 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.97475 GHz -48.97 dém -35.97 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.94526 GHz -48.63 deém -35.63 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.00775 GHz -50.24 dBm -37.24 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.03524 GHz -50.26 dBm -37.26 dB
T -~
] J ) J ¢ b

Highest Channel / 1RB

Date: 13.A

Spectrum # l:%a
Ref Level 0.00 dBm Offset 4.10 d& Mode Sweep
SGL Count 100/100
(@1 avgPwr
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-40 d
o 1 T
] e
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poodt
-70 dl
-80 dB
-90 di
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 615.62219 MHz -65.12 dBm -52.12 d8
725.000 MHz 1.000 GHz 100,000 kHz 983.65385 MHz -64.50 dBm -51.50 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.42314 GHz -44.77 dBm -31.77 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.90376 GHz -48.85 dBm -35.85 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.01175 GHz -50,59 dBém -37.59 dB
Nig
JU J L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416G

FR1 n12 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum # “%J Spec * ué:'
Ref Level 0.00 dem  Offset 4.10 dB Mode Sweep Ref Level 0.20 dem  Offset 4.10 db Mode Auto Sweep
SGL Count 100/100 SGL Count_100/100
@1 AvgPwr @1 AvgPwr
Limit rI»..». k PABS Limit ¢heck PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.27 dBm -51.27 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -56.32 dBm -43.32 d&
725.000 MHz 1.000 GHz 100.000 kHz 961.95055 MHz -64.72 dBm -51.72 d8 725.000 MHz 1.000 GHz 100.000 kHz 96277473 MHz -64.47 dBm -51.47 dg
1.000 GHz 3.000 GHz 1,000 MHz 1.39915 GHz -43.53 dém -30.53 dB 1.000 GHz 3.000 GHz 1,000 MHz 1.41215 GHz -51.55 dbm -38.55 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.94776 GHz -48.77 dém -35.77 de 3.000 GHz 7.000 GHz 1.000 MHz 6,99875 GHz -49.11 dém -36.11 d&
7.000 GHz 9,000 GHz 1,000 MHz 7.01475 GHz -50.34 dBm -37.34 di 7.000 GHz 3.000 GHz 1.000 MHz 7.03374 GHz -50.24 dBm -37.24 d&
— —— — —
JU ) [ ( JU ) q b wa
ate: 13.AL )20 11 Data:
Spectrum % k=
Ref Level 0.00 dBm Offset 4.10 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
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-20 dB
-30 dB
-40 dBm
-50 dém 1 b ~r —
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-60 dam
_......--I---'J
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
[Bpurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALim|
30.000 MHz 90,000 MHz 100.000 kHz 623,52823 MHz -65.11 dBm -52.11 de
725.000 MHz 1.000 GHz 100.000 kHz 957.26022 MHz -64.44 dBm -51.44 dB
1.000 GHz 3,000 GHz 1,000 MHz 1.41315 GHz -43.92 dBm -30.92 dB
2.000 GHz 7.000 GHz 1,000 MHz 6,92126 GHz -49.00 dém -36.09 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.00375 GHz -50.51 dBm -37.51 dB
L il ] [ 1) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416G

FR1 n12 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Date: 13.AUG.202

Spectrum # == [ spectrum # o
Ref Level 0.00 dBm  Offset 4.10 d& Mode Sweep Ref Level 0.00 dém Offset 4.10 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS Limit (Ilnu k PABS
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[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -63.12 dBém -50.12 d8 30.000 MHz 690.000 MHz 100,000 kHz 689.83508 MHz -64.32 dém -51.32 dB
725.000 MHz 1.000 GHz 100.000 kHz 994.64286 MHz -64.57 dBm -51.57 dB 725.000 MHz 1.000 GHz 100,000 kHz 927.60989 MHz -64.71 dém -51.71 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.39915 GHz -42.88 dBm -29.88 d8 1.000 GHz 3.000 GHz 1,000 MHz 1.40115 GHz -43.02 dém -30.02 d&
3.000 GHz 7.000 GHz 1,000 MHz 6.95976 GHz -49.00 deém -36.00 d& 3.000 GHz 7.000 GHz 1,000 MHz 6.92976 GHz -48.98 deém -35.98 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.02524 GHz -50,40 dBm -37.40 dB 7.000 GHz 9.000 GHz 1,000 MHz 7.01075 GHz -50.41 dBm -37.41 dB
—_ —— — —_
J J L] )| ) w

Highest Channel / 1RB
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*
Ref Level 0.00 dBm Offset 4.10 d& Mode Sweep
SGL Count 100/100
@1 AvgPwr
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[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -63.92 dBm -50.92 dB
725.000 MHz 1.000 GHz 100,000 kHz 89217033 MHz -64.43 dBm -51.43 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.40315 GHz -42,98 dBm -29.98 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.93576 GHz -49,02 dBm -36.02 d&
7.000 GHz 9.000 GHz 1,000 MHz 7.03524 GHz -50,45 dBm -37.45 dB
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saronas. FCC RF Test Report

Report No. : FG051416G

Frequency Stability

Test Conditions FR1 n12 (QPSK) / Middle Channel Limit
BW 15MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0008
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : ZMOFM150NA

Page Number
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Report Issued Date : Sep. 11, 2020

Report Version

: Rev. 01




s=amranas. FCC RF Test Report Report No. : FG051416G

5G NR n25

Peak-to-Average Ratio

Mode FR1 n25/20MHz / DFT-S OFDM
Mod. QPSK QPSK Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 3.74 4.35
Middle CH 4.03 4.20 PASS
Highest CH 3.74 443
Sporton International (Kunshan) Inc. Page Number 1 A79 of A96
TEL : +86-512-57900158 Report Issued Date : Sep. 11, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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saronas. FCC RF Test Report

Report No. : FG051416G

FR1 n25 / 20MHz / DFT-S OFDM

QPSK

QPSK

Lowest Channel / 1 RB

Lowest Channel / Full RB

Ref Level 26.60 dom  Offset 660 db Ref Level 25,60 dbm  Offset ©.60 ob
o At 30d8__AQT 2 ms @ RBW 20 MHz o At 30d8__AQT 2 ms @ RBW 20 Mz
@153 view @152 view
0.0 - 0.0 -
5
.
!
1E- 1E- !
1E- T 1E- |\
1E- 1E-
|
CF 1.96 GHz Mean Pwr + 20.00 dB CF 1.96 GHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 [ 20.40 d8m | 24,11 dem 3.72d8 .58 dB =.56 4B 3.74 48 3.74 0B Trace 1 | 22.43 dem | 26.99 dem .55 dB 2.35 dB .97 d8 4.35 0B =2 dB
— _— —
L JL J WRRRERCED L JL J [ CTTTTTT

Middle Channel / 1 RB

Middle Channel / Full RB

Spectrum

Ref Level 25.60 dém  Offset 5,60 db

Spectrum

Ref Level 25.60 dém  Offset 5.60 oi

00 I

(CF 1.8825 GHz

Mean Pwr + 20,00 dB

C ary C ive DI Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 049 | 001% |
Trace 1 20.56 dBm 24,54 dBm 3.93 dB 2,72 dB 3.94 dB 4.03 dB 4.02 dB
— _
L JL J WRRRERCED

lo_Att 30 d8_ AQT 2 ms @ RBW 20 MHz lo_Att 30 d8_ AQT 2 ms @ RBW 20 MHz
(@152 view (@152 view

i o
o -

oo \ _

CF 1.0625 GHz
‘Complementary Cumulative Distribution Function

ean Pwr + 20.00 dB
samples: 130000

Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 | 22.62 dem | 27.01 dem +.39 d8 2.23 dB .85 08 4.20 dB 4.35 6B
L )j J ]

Highest Channel / 1 RB

Highest Channel / Full RB

Spectrum = Spectrum
Ref Level 26.60 dom  Offset 660 db Ref Level 25,60 dbm  Offset ©.60 ob
o At 30d8__AQT 2 ms @ RBW 20 MHz o At 30d8__AQT 2 ms @ RBW 20 Mz
@153 view @152 view
bRy B
L B \
0.0 - 0.0 L .
q z
b
1E- 1E- N
T
i
N 1 N
1E ; 14 ‘\
[
1E- 1E- L
CF 1,905 GHz Mean Pwr + 20.00 dB CF 1,905 GHz ean Pwr + 20.00 dB
C ary C ive DI Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Meat | Peak | crest | 10% | 10% | 049 | 001% | Mean | Peak | cCrest | 10% | 10% | Da% | o0.01% |
Trace 1 | 20.79 dem | 24,48 dem 3.69 d8 2.87 dB =.56 4B 3.74 48 3.74 0B Trace 1 [ so.60 dem | 27.41 dem +.81 d8 2.35 dB .94 4B 4.43 0B 4.54 6B
— — — -
L JL J [ EEEEEEEE =] L JL J [ CEERERCR ]
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s=amranas. FCC RF Test Report Report No. : FG051416G

26dB Bandwidth

Mode FR1 n25: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 20MHz
Mod. QPSK QPSK QPSK
Lowest CH 5.185 9.73 18.941
Middle CH 5.105 9.69 18.781
Highest CH 5.135 9.471 18.701
Sporton International (Kunshan) Inc. Page Number : A8l of A96
TEL : +86-512-57900158 Report Issued Date : Sep. 11, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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s=amranas. FCC RF Test Report Report No. : FG051416G

FR1 n25 / 5SMHz / DFT-S OFDM
QPSK

Lowest Channel

Ref Level 25.60 dm  Offset 5.60 G @ RBW 100 kHz
o Att 30ds SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
N " M1[1] 16.15 dBm)|
20 deém v 1.85081200 GHz
P i Ve P A e A ot 26.00 dB
10 dém 7 Bw \ 5.1B5000000 MHz
[ Q factor 357.0)
od ] 2 1
1 N
10 r‘ Y
/ \,
20 d L 2
Ay P
e e,
-40d
50 df
-60 df
=70 df
CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.850812 GHz 16.15 dBm ndé down 5.185 MHz
TL 1 1.845873 GHz -2.84 dBm nda 26.00 dB
T2 1 1.855057 GHZ -9.96 dBm Q factor 357.0
JL

Middle Channel

Ref Level 25,60 dém  Offset 6.60 b e RBW 100 kHz

o Att 30ds SWT 12 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100

[@ 17k Max

MI, 16.51 dbm
208m - ¥ 1.86400800 GHz
v ORIy e e ey 25,00 8
Bw \ 5.105000000 MHz
Q factor | 969.1

10 dBm

=70 df

CF 1.8025 GHz 1001 pts

Marker

Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.884008 GHz 16.51 dBm ndé down 5.105 MHz
T1 1 1.980022 GHz -9.44 dbm nda 26.00 dB
T2 1 1.885127 GHZ -9.43 dBm Q factor 3609.1

JL

Span 10.0 MHz

Highest Channel

Spectrum 'ml
Ref Level 2560 dém Offset 5.60 dB & RBW 100 kHz
o At 30d8 SWT 10 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
N | M1[1] 16.05 dBm)|
208m B 1.91268000 GHz|
i A e A iy - SV 26.00 dB)
10 cm I B \ 5.135000000 MHZ|
p / q factor | 972.5
o T Y
y ¥
10
rd A,
-20d - .
. pE -
b nf Y -
AL = : \n, Daw
-40 df
-50 df
-60 df
04
CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.91268 GHz 16.05 dBm nde down 5.135 MHz
T1 1 1,909953 GHz -10.02 dBm ndg 26.00 d8
T2 1 1.915087 GHzZ -9.96 dBm Q factor 372.5
JL J -
Sporton International (Kunshan) Inc. Page Number : A82 of A96
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SPORTON LAB.

FCC RF Test Report Report No. : FG051416G

FR1 n25/ 10MHz / DFT-S OFDM
QPSK

Lowest Channel

Ref Level 25.60 dém  Offset 5.60 6B & RBW 100 kHz
o Att 30ds SWT  37.0us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100
[0 37k Max
N M1[1] 13.12 dBm)|
20 dBm M1 1.8579170 GHz|
e - . T, P 26.00 dB|
; | s
0 di T T
y 3
-10 .
7 \
20 d A : "v i~ =
TS TN g (RSP e ™
Mo \
-40 o
50 df
-60 df
=70 df
CF 1.855 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.857917 GHz 13.12 dBm ndé down 9.73 MHz
T1 1 1549985 GHz -12,80 dBm nda 26.00 d&
T2 1 1.859715 GHz -12.92 dBm Q factor 190.9

JL

Middle Channel

ctrum 3
Ref Level 25.60 dém  Offset 5.60 6B & RBW 100 kHz
o Att 30ds SWT  37.0us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100
[0 37k Max
N M1[1] 13.53 dBm)|
20 deém 11 1.8844580 GHz
I NP A I .‘i‘a\m‘.\m‘,,‘ " 26.00 dB|
20 dam fi Y \ 9.690000000 MHZ]
0 di A T
10 £l h
{ A
-20 df — A P
MOV LA ETE
50 o = .
-40 o
50 df
-60 df
=70 df
CF 1.8025 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.884458 GHz 13.53 dBm ndé down 9.69 MHz
T1 1 1.577445 GHz -12,49 dBm nda 26.00 d&
T2 1 1.887135 GHz -12.44 dBm Q factor 194.5
JU g

Highest C

hannel

Spectrum

Ref Level 25.60 dem
e att 30 d8
SGL Count 100/100

Offset 5.60 0B & RBW 100 kHz
SWT

37.0 s @ VBW 300 kHz

Mode Auta FFT

@17k Max

20 dBm

MIl1]

10 dBm

Ay,

.

P T P,
Bw e

Q factor |

13.66 dBm
1.9093010 GHz,
26.00 dB|
9.471000000 MHz|
201.6

9

vl

RN P

.70 di

CF 1.91 GHz

1001 pts

Span 20.0 MHz

Marker
Type | Ref | Tre |
M1

X-value |

¥-value |

Function |

Function Result |

T1
T2

1
1

1.009301 GHz
1.905085 GHz
1.914555 GHz

12,66 dBm
-12,13 dem
-11,92 dBm

ndé down
ndg
Q factor

JL

9,471 MHz
26.00
3201.6
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416G

FR1 n25 / 20MHz / DFT-S OFDM

QPSK

Lowest Channel

Ref Level 25.60 dém  Offset 5.60 G @ RBW 300 kHz
o Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
. M1[1] 14.40 dBm)|
20 deém 1.8611590 GHz
VT A AN B o ALY 26.00 dB
10 dém | Bw 18.941000000 MHZ
] ot |
0 di ’ T
T4 A
10 - ¥
y Y
di i Loan
“ PR, L T e
o e
ool
-40d
50 df
-60 df
=70 df
CF 1.86 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.861159 GHz 14.40 dBm ndé down 18,941 MHz
TL 1 1.84597 GHz -12,44 dBm nda 26.00 d&
T2 1 1.868911 GHZ -11.77 dBm Q factor 98.3
JL

Middle Channel

ctrum 3
Ref Level 25.60 dém  Offset 5.60 6B & RBW 300 kHz
o Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[0 37k Max
N TEY] 15.83 dBm)|
20 deém 1.8816210 GHz
AAPNA A vagB A 26.00 dB|
M i S
10 dém T Bw 18.781000000 MHz|
| Q factor | 100.2
0 d
i
" 1 ;
-20d - — J o vy N
o A v
30 d
-40 o
50 df
-60 df
=70 df
CF 1.8025 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.881621 GHz 15.83 dBm ndé down 18.781 MHz
T1 1 1.97259 GHz -10,02 dBm nda 26.00 d&
T2 1 1.891371 GHz -9.56 dBm Q factor 100.2
JU L

Highest Channel

Spectrum 'ml
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz
po ALt 30d8 SWT 1B.0 s @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
[@ 17K Max
N M1 1544 dBm)
20 deém * 1.9083970 GHz
i e e R |1 AP 26.00 dB|
20 dam i Bw | 18.701000000 MHz
Q factor 102.0
o / 2 i‘
10 ',L ‘E
o o fe
-20 d — Y T
| "~ "\
W :
40 d A
-50 d
60 d
70 d
CF 1.905 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.908397 GHz 15.44 dBm ndé down 18.701 MHz
TL 1 1.89509 GHz -10,26 dBm nda 26.00 d&
T2 1 1.913791 GHZ -11.B5 dBm Q factor 102.0
JL L
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s=amranas. FCC RF Test Report Report No. : FG051416G

Occupied Bandwidth

Mode FR1 n25: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 20MHz 5MHz 10MHz 20MHz

Mod. QPSK QPSK QPSK 16QAM 16QAM 16QAM
Lowest CH 451 8.91 17.90 - - -
Middle CH 4.53 8.93 17.90 4.48 9.29 18.94
Highest CH 4.48 8.91 17.82 - - -
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SPORTON LAB.

FCC RF Test Report

Report No.

FR1 n25 /5MHz / DFT-S OFDM

QPSK

Lowest Channel

Ref Level 25.60 dm  Offset 5.60 G @ RBW 100 kHz
o Att 30ds SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100
[0 37k Max
N M1[1] 15.86 dBm)|
208m - 1.85270000 GHz,
WA YA A A O B 4.505494505 MHz
10 dBm
0 di T
10 - -
/ "
/ \
20 d X
AV AR
e o
-40d
50 df
-60 df
=70 df
CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.8527 GHz 15.86 dBm
TL 1 1.8502323 GHz 9,60 dBm Occ Bw 4,505494505 MHz
T2 1 1.8547378 GHZ 10.92 dBm
JL J

Middle Channel

ctrum

(=)

o Att
SGL Count 100/100

Ref Level 25.60 dam
30d8

Offset 5.60 df & RBW 100 kHz

SWT 12 ps @ VBW 300 kHz  Mode Auta FFT

[@ 17k Max

MIl1]

20 dBm

10 dBm

16.15 dBm)
1.88236000 GHz|
4.525474525 MHZ

T3 - - b4 N, -
[ e b, g 2
i
)

Bl

-40 o
50 df
-60 df
=70 df
CF 1.8025 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.88236 GHz 16.15 dBm
T1 1 1,9602522 GHz 11.06 dBm Occ Bw 4.525474525 MHz
T2 1 1.8847777 GHZ 9.24 dBm
L o -

Highest Channel

Spectrum

(%)

Ref Level
e att
SGL Count 100/100

25,60 dBm
30 d8

Offset 5.60 0B & RBW 100 kHz

SWT  10uc @ VBW 300 kHz  Mode Auto FFT

@17k Max

20 dBm

MIl1]

10 dBm

i et e g

16.63 dBm
1.91036200 GHz|
+.475524476 MHZ

.70 di

CF 1.9125 GHz

1001 pts

Span 10.0 MHz

Marker
Type | Ref | Tre |
M1

X%-walue | ¥-value | Function |

Function Result |

T1 1
T2 1

1.010362 GHz
1.9102622 GHz
1.9147378 GHz

16,63 dBm
1167 dém
9,90 dem

Occ Bw

4475524476 MHz

JL
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SPORTON LAB.

FCC RF Test Report Report No. : FG051416G

FR1 n25/ 10MHz / DFT-S OFDM
QPSK

Lowest Channel

Ref Level 25.60 dam
o Att 30d8
SGL Count 100/100

[@ 17k Max

Offset 5.60 df & RBW 100 kHz

SWT 37.5ps @ VBW 300 kHz  Mode Auto FFT

N 13.93 dBm
20 dBm 1.8569580 GHz,

8.911088911 MHZ

MIl1]
1

. eorp AT e I

"

0 d

-10

-20 d

4] oL

Ny Vi

Iy,
s

=70 df

CF 1.855

Marker

Type | Ref | Tre |
M1

Hz

1001 pts Span 20.0 MHz

X%-walue | ¥-value | Function | Function Result |

T1
T2

1
1

1.856958 GHz
1.8503846 GHz
1.8592757 GHz

12,02 dém
8,77 dém
9,48 dim

Occ Bw

8911088911 MHz

JL

Middle Channel

ctrum s
Ref Level 25.60 dm  Offset 5.60 G @ RBW 100 kHz
o Att 30ds SWT  37.0us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
N M1[1] 13.06 dBm)|
20 dBm 11 1.8810610 GHz|
v L. pognmSOCE B - 8.031068931 MH
. SIS DB : z
0 di \
10 4’
-20 d -
A L i
I P o [
W W T
5 cam-2
-40d
50 df
-60 df
=70 df
CF 1.8825 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.881061 GHz 13.06 dBm
TL 1 1.8778447 GHz 9,60 dBm Occ Bw 5931068931 MHz
T2 1 1.8867757 GHZ 9.64 dBm
L o -
Spectrum
Ref Level 2560 dém Offset 5.60 dB & RBW 100 kHz
po ALt 30d8 SWT 37.0ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17K Max
N M1[1] 13.72 dBm)|
20 deém 1.9060640 GHz|
_— o QEE B, 8.911088911 MHz
10 dBm Lo
od t
10 ‘\
‘t
-20d e
N ".w‘ LYY
~Foraek S WA
-40 df
-50 d
60 d
20
CF 1.91 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.906064 GHz 13.72 dBm
TL 1 1.5053646 GHz 10,45 dBm Occ Bw 5911088911 MHz
T2 1 1.9142757 GHZ 9.63 dBm

JL
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s=amranas. FCC RF Test Report Report No. : FG051416G

FR1 n25/ 20MHz / DFT-S OFDM
QPSK

Lowest Channel

(=)

Ref Level 25,60 dém  Offset 6.60 b e RBW 300 kHz

o Att 30da SWT 180us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100

[@ 17k Max

N M1[1] 14.60 dBm)

20 deém 3 1.8583620 GHz|

10 ¢ U e e P B Bt f e 17.902097902 MHz
m ¥

PR e o ey
AN
o

=70 df
CF 1.86 GHz 1001 pts
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function |
M1 1.858362 GHz 14.60 dBm
T1 1 19505285 GHz 11.48 dbm Occ Bw

T2 1 1.8684316 GHz 10,59 dBm

Span 40.0 MHz

Function Result |

17502097902 MHz

JL

Middle Channel

Ref Level 25,60 dém  Offset 6.60 b e RBW 300 kHz

o Att 30da SWT 180us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100

[@ 17k Max

N MIl1] 15.12 dBm|
20 dBm - 1.8828200 GHz,
17.902097902 MHz

10 dBm OCL R,

P

. o AL vy v
WSy SV -

=70 df

CF 1.8025 GHz 1001 pts

Marker

Type | Ref | Tre | X%-walue | ¥-value | Function |
M1 1.88282 GHz 15.12 dBm

T1 1 1.8729895 GHz 12,02 dém Occ Bw 17502097902 MHz
T2 1 1.8908916 GHz 10,98 dim

Span 40.0 MHz

Function Result |

JL

Highest Channel

Spectrum

Ref Level 2560 dém  Offset 5.60 OB & RBW 300 kHz

e att 30d8 SWT 180y @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100

[@ 17K Max

(%)

. Mi1[1] 15.27 dBm
20 dem ) 1.9049600 GHz
D AV A A P B By o 17.822177822 MH
10 dom Ay Ll :

- Ve,
T -

.70 di

CF 1.905 GHz 1001 pts

Marker

Type | Ref | Tre | X%-walue | ¥-value | Function |
M1 1.90496 GHz 15.27 dBm
T1 1 19954895 GHz 10,96 dBm Occ Bw
T2 1 1.9133117 GHZ 10.48 dBim

Span 40.0 MHz

Function Result |

17822177822 MHz

JL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number : A88 of A96
Report Issued Date : Sep. 11, 2020
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG051416G

FR1 n25/ DFT-S OFDM
16QAM / Middle Channel
5MHz

(=)

Ref Level 24,60 dém  Offset 4.60 b e RBW 100 kHz

o Att 30ds SWT 12 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100

[@ 17k Max

20 dBm Mi[1] 13.34 dBm)
1 1.88161100 GHz|
+.475524476 MHZ

10 d@m e Do p QG P

-50 dBm

-60 d

.70 di

CF 1.8025 GHz 1001 pts
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.881611 GHz 13.34 dBm
T1 1 19602622 GHz 8,73 dbm Occ Bw 4,475524476 MHz
T2 1 1.8847378 GHZ 8,59 dBm

Span 10.0 MHz

10MHz

Ref Level 24,60 dém  Offset 4.60 b e RBW 100 kHz

o Att 30d8  SWT 37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

[@ 17k Max

20 dBm Mi[1] 11.55 dBm)
M 1.8819410 GHz,

5 o) oOce 9.200709291 MHz
10 d8m YLy N P e

BT

-50 dBm

-60 d

.70 di

CF 1.8025 GHz 1001 pts
Marker
Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1.881941 GHz 11.55 dBm

T1 1 1.8778646 GHz .39 dBm Occ Bw 9,290709291 MHz
T2 1 1.8871553 GHz 6,71 dem

Span 20.0 MHz

20MHz

Spectrum

Ref Level 24.60 dBm  Offset 4.50 OB & RBW 300 kHz

e att 30d8 SWT 180y @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100

[@ 17K Max

(%)

20 dém Mi[1] 12.87 dBm)|
M 1.8835790 GHz|
10 dem , . N OcHBW g 18.041058941 MHz

T 7 7 = AT

o |
o | |

-0 d iR e i -
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Frequency Stability

Test Conditions FR1 n25 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0028
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0026

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0002
20 Battery End Point 0.0009

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission SA mode

5G NR n2 / NR 20MHz / QPSK DFT-s-OFDM

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e,(\q/ltezn)cy (5:;:) (Ialénr:) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
3702 -58.13 -13 -45.13 -70.39 2.64 14.90 H
5553 -53.71 -13 -40.71 -65.57 2.94 14.80 H
Lowest 7404 -49.34 -13 -36.34 -59.11 3.39 13.16 H
3702 -58.07 -13 -45.07 -70.33 2.64 14.90 \%
5553 -53.80 -13 -40.80 -65.66 2.94 14.80 \Y
7404 -49.12 -13 -36.12 -58.89 3.39 13.16 \%
3741 -57.50 -13 -44.50 -69.76 2.64 14.90 H
5613 -54.00 -13 -41.00 -65.86 2.94 14.80 H
Middle 7488 -49.15 -13 -36.15 -58.92 3.39 13.16 H
3741 -57.69 -13 -44.69 -69.95 2.64 14.90 \%
5613 -53.88 -13 -40.88 -65.74 2.94 14.80 \Y
7488 -48.67 -13 -35.67 -58.44 3.39 13.16 \%
3783 -57.40 -13 -44.40 -69.66 2.64 14.90 H
5673.27 -53.75 -13 -40.75 -65.61 2.94 14.80 H
Highest 7565 -48.62 -13 -35.62 -58.39 3.39 13.16 H
3783 -56.93 -13 -43.93 -69.19 2.64 14.90 \%
5673 -53.50 -13 -40.50 -65.36 2.94 14.80 \%
7565 -48.31 -13 -35.31 -58.08 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG051416G

5G NR n5/ NR 20MHz / QPSK DFT-s-OFDM

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e,(\q/ltezn)cy (5:;:) (Ialénr:) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
1650 -64.69 -13 -51.69 -71.66 1.58 10.70 H
2474 -61.15 -13 -48.15 -69.40 2.102 12.50 H
Lowest 3300 -61.29 -13 -48.29 -70.18 2.856 13.90 H
1650 -63.40 -13 -50.40 -70.37 1.58 10.70 \%
2474 -58.25 -13 -45.25 -66.50 2.10 12.50 V
3300 -61.53 -13 -48.53 -70.42 2.86 13.90 V
1656 -65.26 -13 -52.26 -72.23 1.58 10.70 H
2482.77 -60.27 -13 -47.27 -68.52 2.102 12.50 H
Middle 3312 -61.31 -13 -48.31 -70.20 2.856 13.90 H
1656 -64.89 -13 -51.89 -71.86 1.58 10.70 \%
2482.77 -59.12 -13 -46.12 -67.37 2.10 12.50 \%
3312 -61.37 -13 -48.37 -70.26 2.86 13.90 \%
1660 -65.11 -13 -52.11 -72.08 1.58 10.70 H
2490 -60.69 -13 -47.69 -68.94 2.102 12.50 H
Highest 3320 -61.62 -13 -48.62 -70.51 2.856 13.90 H
1660 -64.59 -13 -51.59 -71.56 1.58 10.70 \%
2490 -59.36 -13 -46.36 -67.61 2.10 12.50 \Y
3320 -61.11 -13 -48.11 -70.00 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG051416G

5G NR n12 /NR 15MHz / QPSK DFT-s-OFDM

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e,(\q/ltezn)cy (5:;:) (Ialénr:) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
1400 -65.46 -13 -52.46 -72.43 1.58 10.70 H
2099.52 -64.04 -13 -51.04 -72.29 2.102 12.50 H
Lowest 2799.36 -61.63 -13 -48.63 -70.52 2.856 13.90 H
1399.68 -65.04 -13 -52.04 -72.01 1.58 10.70 \%
2099.52 -63.68 -13 -50.68 -71.93 2.10 12.50 V
2800 -61.34 -13 -48.34 -70.23 2.86 13.90 V
1402 -65.52 -13 -52.52 -72.49 1.58 10.70 H
2102.52 -63.74 -13 -50.74 -71.99 2.102 12.50 H
Middle 2803.36 -61.43 -13 -48.43 -70.32 2.856 13.90 H
1402 -65.06 -13 -52.06 -72.03 1.58 10.70 \%
2102.52 -63.62 -13 -50.62 -71.87 2.10 12.50 \%
2803.36 -61.35 -13 -48.35 -70.24 2.86 13.90 \%
1404 -65.86 -13 -52.86 -72.83 1.58 10.70 H
2105.52 -64.15 -13 -51.15 -72.40 2.102 12.50 H
Highest 2807.36 -61.70 -13 -48.70 -70.59 2.856 13.90 H
1404 -65.72 -13 -52.72 -72.69 1.58 10.70 \%
2105.52 -63.54 -13 -50.54 -71.79 2.10 12.50 \%
2807.36 -61.57 -13 -48.57 -70.46 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG051416G

5G NR n25/ NR 20MHz / QPSK DFT-s-OFDM

. Over S.G. TX Cable |TX Antenna .
Channel Fr(e,(\q/ltezn)cy (E:fnl:) (:gnnl]t) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
3702 -57.80 -13 -44.80 -70.06 2.64 14.90 H
5553.27 -53.83 -13 -40.83 -65.69 2.94 14.80 H
Lowest 7404 -49.75 -13 -36.75 -59.52 3.39 13.16 H
3702 -58.12 -13 -45.12 -70.38 2.64 14.90 \%
5553.27 -54.11 -13 -41.11 -65.97 2.94 14.80 \%
7404 -49.18 -13 -36.18 -58.95 3.39 13.16 V
3741 -57.74 -13 -44.74 -70.00 2.64 14.90 H
5613.27 -54.06 -13 -41.06 -65.92 2.94 14.80 H
Middle 7488 -49.11 -13 -36.11 -58.88 3.39 13.16 H
3741 -57.79 -13 -44.79 -70.05 2.64 14.90 \%
5613.27 -54.38 -13 -41.38 -66.24 2.94 14.80 \Y
7488 -48.92 -13 -35.92 -58.69 3.39 13.16 \%
3783 -57.52 -13 -44.52 -69.78 2.64 14.90 H
5673 -53.57 -13 -40.57 -65.43 2.94 14.80 H
Highest 7560 -48.78 -13 -35.78 -58.55 3.39 13.16 H
3783 -57.56 -13 -44.56 -69.82 2.64 14.90 \%
5673 -54.09 -13 -41.09 -65.95 2.94 14.80 \%
7560 -48.88 -13 -35.88 -58.65 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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